Y% pennsylvania
p’ DEPARTMENT OF ENVIRONMENTAL Southeentral Regional Office
PROTECTION CLEAN WATER PROGRAM
Application Type _Renewal NPDES PERMIT FACT SHEET Application No.  PA0008281
Facility Type Industrial : INDIVIDUAL INDUSTRIAL WASTE (IW) APS ID 326722
Major / Minor Major AND |W STORMWATER Authorization |ID 872106

Applicant Name Brunner Island LLC Facility Name Brunner Island Stream Electric Station

Applicant Address 835 Hamilton Street Suite 150 Facility Address 1400 Wago Road - Brunner Island
Allentown, PA 18101 ‘ York Haven, PA 17370-0221

Applicant Contact Craig Shamory ' Facility Contact Thomas Hickes

Applicant Phone ‘ Facility Phone

Client ID 141473 Site ID 447501

SIC Code 4911 Municipality East Manchester Township
[...]
Latitude 40° 5' 41" Longitude -76° 41' 38"
Quad Name Quad Code

Wastewater Description:  Emergency Overflow

Receiving Waters _ Susquehanna River Stream Code 06685
NHD Com 1D 57464297 RMI

Drainage Area Yield (cfs/mi?)

Q7-10 Flow (cfs) Qr-10 Basis

Elevation (ft) Slope (ft/ft)

Watershed No. 7-G Chapter 93 Class. WWE
Existing Use _ Existing Use Qualifier
Exceptions to Use Exceptions to Criteria
Assessment Status

Cause(s) of Impairment
Source(s) of Impairment

TMDL Status Name
Background/Ambient Data Data Source
pH (SU)

Temperature (°F)
Hardness (mg/L)}
Other:

Nearest Downstream Public Water Supply Intake
PWS Waters Flow at Intake (cfs)
PWS RMI Distance from Qutfall (mi)

Changes Since Last Permit |ssuance:

Other Comments:

Qutfall 005 — Equalization Basin

There is an emergency overflow discharge from the on-site equalization basin that receives Unit 3 sump water, yard
drainage, and dry fly ash area drainage.. Normally, the equalization basin discharges into Ash Basin No. 8, but during
extreme storm events there is the potential for an overflow point source discharge directly into the condenser discharge
channel near the Unit 3 cooling water discharge. PPL requested inclusion of this potential discharge in the 2002 permit. As
Outfall 005 has never received any discharge, BISES initially requested that the outfall be eliminated during the current
permit renewal. It later requested that DEP keep the outfall in the permit. It will remain in the permit with the same limits
as Outfall 004 with daily monitoring when discharging. ‘

26



NPDES Permit Fact Sheet NPDES Permit No. PA0008281
‘Brunner Island

Discharge Limitations °  Monitoring Requirements

" Mass Loadings (Ibs/d) Concentrations {mg/L)
~ Minimum | Required
Average @ Maximum  Average Maximum = [nstant. Measurementé Sampie

Parameter °~ Monthly Daily Monthly Daily Maximum = Frequency Type

TFlow (MGD) XXX 00 0K XXX XXX Continuous”  Measured

pH (S.U.) XXX XXX From 6.0 t0 9.0 S.U. 1 1/day . Grab

é"dil"& Grease XX XXX XXX 20 30 | i/day* Grab
TS5 XXX XXX 50 100 1/day * grab
?"Tot;ii"A'ii;H{iH[j'ih""' oo T mM&R S i  diday* b
Total Arsenic XXX XXX XXX MS&R xxx ‘1/day*Grab

. Total Boron XXX XXX XXX M&R  xxx | 1day*  Grab

Total Cadmium XXX XXX XXX M&R Xxx | Aiday* " Grab
Total Chromium XXX XXX XXX M&R XXX . liday*  Grab
Total Copper XXX XXk XXX M&R XX /day*  Grab

Total Iron XXX | XX XX M&R . XXX | 1day* = Grab

Total Lead XXX XXX XXX M&R | xxx | f1day* - Grab

 Total Mercury XXX XXX XXX M&R XXX 1/day * Grab
Total Molybdenum XXX XXX XXX M&R XXX 1/day * Grab
CTotalNickel 0 o e o M&R wx | Alday* Grab
TotalSelenium | XXX XXX XXX M&R XXX ifday* Grab

 Total Zinc XXX XXX XXX M&R - xx(  fday* | Grab

27



NPDES Permit Fact Sheet
Brunner Island

NPDES Permit No. PA0008281

Outfall No. 006 Design Flow (MGD) 0
Latitude 40° 5' 14.32" Longitude -76° 41' 41.06"
Quad Name Quad Code

Wastewater Description:  Spring Discharge '

Receiving Waters  Hartman Run Stream Code

NHD Com D 57464851 RMI

Drainage Area Yield (cfs/mi?)

Q7-10 Flow (cfs) Qr-10Basis

Elevation {ft) Slope (ft/ft)

Watershed No. 7-H Chapter 93 Class. WWF
Existing Use Existing Use Qualifier

Exceptions to Use

Exceptions to Criteria

Assessment Status

Cause(s) of Impairment

Source(s) of Impairment
TMDL Status

Name

Background/Ambient Data
pH (SU)

Temperature (°F)
Hardness (mg/L)

Other:

Nearest Downstream Public Water Supply Intake
PWS Waters

Data Source

PWS RMI

Changes Since Last Permit Issuance:

Other Comments:

Flow at Intake (cfs)
Distance from Outfall {mi})

Outfall 006 was identified in the existing permit as a spring discharge (seep) to Hartman Run near the railroad tracks, which
appears to originate in the area of the retired Ash Basins Nos. 1 and 3. The discharge has been determined to be stormwater
driven and the existing monitoring requirements for this outfall will remain in the permit. The following pollutants are
monitored for the outfall annualy: pH, Total Aluminum, Total Copper, Total Nickel, Total Zinc, Total Iron, Total Arsenic, Total
Boron, Total Cadmium, Total Molybdenum, Total Mercury, and Total Selenium. See proposed effluent limitations and

monitoring requirements sections for Outfall 606 for details.

28



NPDES Permit Fact Sheet NPDES Permit No. PA0003281
Brunner Island

Outfall No. 007 Design Flow (MGD) .52
Latitude 40° 5' 42 60" Longitude -76° 41' 8.88"
Quad Name Quad Code

Wastewater Description:  Effluent from flue gas desulfurization wastewater treatment plant

Receiving Waters  Susguehanna River Stream Code

NHD Com ID 57464297 - RMI

Drainage Area Yield {cfs/mi?)

Q710 Flow (cfs) Q710 Basis

Elevation (ft) Slope (fi/ft)

Watershed No. 7-G Chapter 93 Class. WWF
Existing Use Existing Use Qualifier
Exceptions to Use Exceptions to Criteria

Assessment Status

Cause(s) of Impairment
Source(s) of Impairment
TMDL Status Name

Background/Ambient Data Data Source
pH (SU)
Temperature (°F)
Hardness {mg/L)
Other:

Nearest Downstream Public Water Supply Intake
PWS Waters Flow at Intake (cfs)
PWS RMI Distance from QOutfall (mi)

Changes Since Last Permit Issuance:

Other Comments:

Flue gas desuifurization (FGD) Wasfewater Background

FGD wastewater generated at the Brunner Island site is the result of lime slurry, produced by mixing raw water from the
Susquehanna River with lime, sprayed in the air scrubber units to remove SOz, The slurry is then colected at the
bottom of each scrubber. The spraying of the lime solution, Ca(OH)z, reacts with the SO: to form calcium suffite,

29 .



NPDES Permit Fact Sheet NPDES Permit No. PA0008281
Brunner Island

CaS0s. The calcium sulfite, when oxidized with air, turns into calcium sulfate, CaSQa, or gypsum. On the BISES site,
gypsum is produced and stored uniil the material is transported to processors.

Existing Limits for Outfall 007

Discharge Limitations : Monitoring Reguirements

Mass Loadings (Ibs/d) Concentrations {mg/L) ;
Minimum | Required

“Average | Maximum  Average Maximum  Instant. = Measurement | Sample
Parameter Monthly Daily Monthly Daily Maximum Frequency . Type

Flow (MGD) CXKX XXX XXX XXX XXX  Continuous Measured
pHI5.U) XXX XXX From 6.0 t0 9.0 S.U.  1/day Grab
Oil & Grease XXX XXX 15 20 30 1fweek Grab

TSS PR ok 30 100 00 1/week 24—hr comp

| Total Aluminum XXX XXX XXX M&R XXX . 1/month Grab

%”’Téfs'l')xrsemc XXX XXX XXX M&R | XXX T 1month Grab
Total Boron XXX XXX XXX M&R XXX 1/month Grab
TotaICadm|um S XX o M&R . XXX ifmonth  Grab
%"'fotal Chromium | XXX XXX XXX M&R XXX 1f/month Grab

- Total Copper - XXX XXX .45 0.90 ‘ 1.1 1/week 24-hr comp

jm:rotal iron XXX XXX XXX M&R XXX 1/month Grab
| Total Lead XXX XXX 0.4 08 1.0 1/week "24-hr comp
| Total Mercury COXXX XXX XXX M&R xxx ~ 1/month  Grab
“Total Molybdenum | XXX | XXX XXX M&R XXX i/month  Grab

 Total Nickel XXX XXX XXX M& . XXX | 1/month Grab

 Total Selenium XXX XXX XXX M&R XXX 1/month Grab
Total Zinc XXX XXX XXX M&R = XXX 1/month  Grab

TChloride X% M&R . XX i/month  Grab

Fluoride XXX XXX XXX  M& . XXX | 1/month Grab

Outfall 007- Flue Gas Desulfurization (FGD) Wastewater

30



NPDES Permit Fact Sheet NPDES Permit No. PA0008231
Brunner Island

Based on the Department's Water Quality Management permit, 6706201, issued on September 24, 2008, the hydraulic
capacity of the FGD wastewater treatment plant (FWTP) is 0.520 MGD. The FWTP, which began operating in 2008,
currently receives wastewater from the FGD scrubber units and landfill leachate (the leachate is projected to be diverted
to the proposed AWWP with Outfall 008). The FWTP has the following treatment process configuration:

Equalization Tank (2) — Desaturation Tanks (2) — Coagulation-Precipitation Tanks (2) — Flocculation Tanks (2) —
Sedimentation Tanks (2) — pH Control (2) — Filtration {2) — 007 to the Susquehanna River

According to the WQM permit application for the facility, influent to the FGD treatment plant enters two equalization tanks
and from there wastewater is pumped to two desaturation tanks, which have an average detention time of 2.25 hours. While
the wastewater is in the desaturation tanks, lime slurry is added to adjust the pH, desaturate the remaining gypsum (CaSOa)
and precipitate some heavy metals. Also, sludge from the clarifier/thickener tanks is recycled into the desaturation tanks.
Wastewater then flows by gravity to the coagulation-precipitation units where ferric chloride and TMT-15, an organosulfide,
are used to reduce some heavy metals with an average reaction time of 45 minutes. The addition of ferric chloride
implements Iron coprecipitation which aids in the removal of arsenic and other pollutants. The addition of organosulfides
aids in the removal of mercury and other heavy metals. Wastewater flows from the coagulation-precipitation tanks to two
clarifier/thickener tanks. Each clarifier/thickener unit has two compartments, reaction and settle. An anionic polymer is
added fo aid coagulation. Wasted sludge is sent to filter belt press units for dewatering, with the filtrate pumped to the
equalization tank and dewatered sludge landfilled. The clarified effluent then flows to two pH adjustment tanks with an
average detention time of 2.25 hours. The pH is adjusted with the addition of hydrochloric acid. Effluent exiting the blending
tanks then flows by gravity to two effluent filters (64 ft?) with a designed average loading rate of 1.95 gpm/ft2,. The filter
backwash is collected in two additional tanks and then returned to the equalization tank. The filtered effluent then flows to
two final effluent tanks with an average detention time of 1.5 hours. The final effluent is then pumped to Outfall 007.

Effluent Limitation Guidelines (ELGs) and Treatment Standards

Brunner island’s FGD wastewater discharge commenced in 2008, The existing permit included monitoring for a suite of
potential pollutants that were thought to be present in the discharge. At the time the permit was issued there were no
published effluent limitations guidelines (ELGs} specific to FGD wastewaters; FGD wastewaters had historically been
considered part of “low volume wastes” regulated under 40 CFR § 423.12(b)(3). On September 30, 2015, EPA finalized a
new ELG for steam electric power generating stations. The new ELGs set limits on the levels of toxic contaminants that can
be discharged from steam power plants, based on improvements in technology. For wastewater discharged from wet
scrubber systems, such as FGD units, the ELG set numerical limits for mercury, selenium, arsenic, and nitrogen. The
numeric effluent limitations are based on technological and economic achievability. EPA determined in the revised rule that,
the best available technolegy (BAT) to achieve the ELG for FGD wastewater is physical/chemical precipitation plus biological
treatment. EPA requires that all plants come into compliance with the new rule as soon as possible starting from November
1, 2018, through December 31, 2023. The rule offers a voluntary incentive program (VIP) to facilities to implement an
evaporation technology and comply with a more stringent limitation for a delayed compliance date of December 31, 2023.
The revised rule (at 40 CFR § 423.13(g)(3)(i)) states:

“(i) For dischargers who voluntarily choose to meet the effluent limitations for FGD wastewater in this paragraph,
the quantity of pollutants in FGD wastewater shall not exceed the quantity determined by multiplying the flow of
FGD wastewater times the concentration listed in the table below. Dischargers who choose to meet the effluent
limitations for FGD wastewater in this paragraph must meet such limitations by December 31, 2023. These effluent
limitations apply to the discharge of FGD wastewater generated on and after December 31, 2023.

Pollutants | BAT Effluent limitations
o | | MaximumDaily | Monthly Average
Arsenic, total (ug/L) : 4] :
[Mercury, total (ng/L) o ' 39 B} 24
[Selenium, total (ug/l) . | 51 |
{TDS (mg/L) - 50/ 24

31



NPDES Permit Fact Sheet NPDES Permit No. PA0008281
Brunner Island

(ii} For discharges of FGD wastewater generated before December 31, 2023, the quantity of pollutants discharged
in FGD wastewater shall not exceed the quantity determined by multiplying the flow of FGD wastewater times the
concentration listed for TSS in §423.12(b)(11).”

BISES conducted a preliminary evaluation of all available technologies and determined that the most effective path-
forward to comply with the ELG requirements for FGD wastewater is to pursue an evaporation technology to comply with
the more stringent limitations under the VIP. By electing the VIP, BISES’ compliance date for the FGD wastewater is
December 31, 2023, BISES indicates that its units operate in a cyclic manner; the units are shut down during low demand
and turned on when needed. BISES Indicated that it chose evaporation technology because biological treatment at the
facility will be a challenge since there will be no flow to sustain the bugs when the units are shut down. When the units
come online it will take a while to reseed the biological treatment system for effective treatment. The facility will continue
operating the existing treatment units until the evaporation technology is installed.

With EPA’'s promulgation of finalized ELGs for FGD wastewater no further BPJ TBEL determination was undertaken by
DEP for the interim period until the ELG-based limits become effective or for additional pollutants not identified in the ELG.
DEP believes the promulgated ELGs adequately considered and addressed all pollutants associated with FDG wastewater
(i.e., treatment to meet the ELG parameter limitations will result in adequate control for all FGD poliutants). BISES' pursuing
of the VIP may lead to either zero liquid discharge (ZLD) or will ensure discharge of very low concentrations of poliutants
required under the VIP. ‘

Prior to the ELG-based effluent limits becoming effective, DEP intends to draft the permit with the existing permit
requirements for Qutfall 007. This approach is consistent with the rule’s provision for treating legacy wastewater. Under the
revised rule, legacy wastewater must comply with specific BAT limitations, which EPA has said is equal to the previously
promulgated BPT limitations on TSS in the discharge of fly ash transport water, bottom ash transport water, and low volume
waste sources. Legacy wastewater is referred to in the rule as FGD wastewater, fly ash transport water, bottom ash transport
water, or gasification wastewater generated prior to the date determined by the permitting authority that is as soon as
possible beginning November 1, 2018, but no later than December 31, 2023,

The existing limit were developed based on the applicable ELGs established in 40 CFR§ 423.15 (a) and(c) , as follows:

« Total Suspended Solids (TSS) — 30 mg/L average monthly and 100 mg/L maximum daily,
s Oil and Grease — 15 mg/L average monthly and 20 mg/L maximum daily; and
» pHbetween8 -9 S.U.

Toxic poliutants to be monitored monthly in the interim period are Total Aluminum, Total Antimony, Total Copper, Total
Nickel, Total Zinc, Total Iron, Total Arsenic, Total Boron, Total Cadmium, Total Thallium, Total Molybdenum, Total Mercury,
Total Lead, Chloride, Total Fluoride, Total Sulfate, Total Chromium, Total Manganese, Bromide, and Total Selenium. DEP
added monthly monitoring for Total Manganese due to periodic exceedances of WQ criteria at water quality station
WQN0201 below the discharge.

Total Dissolved Solids (TDS)

The permittee has been monitoring Total Dissolved Solids (TDS) and Chloride. The average TDS from 2014 {0 2016 is
21,468 mg/! with 37,600 mg/l as the maximum during the same time pericd. The previous fact sheet indicated the permittee
projected a maximum daily concentration up to 70,000 mg/l may be expected in the effluent for TDS to be discharged to the
condenser channel. For the purpose of compliance with 25 Pa. Code § 95.10 as it relates to TDS loading, this facility is
classified as “Authorized Load/No Increase.” Since the Department approved the discharge prior to August 2010, and all